Signature Not Verified

SG S www.sgs.cem.tw

iRIFE4E 2
Test Report

ST DTSR
JUNG YI STEEL CO., LTD.
SRR EORON
NO. 9, GONGYE 9TH RD., DALI DIST., TAICHUNG CITY 41280, TAIWAN (R. 0. C.)
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M RIGEE S Y ¥ R E T 2 3R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :
# P (Sample Submitted By) : % F4w4gxi>5 *T= & (JUNG YI STEEL CO., LTD.)

o)

5 & #-(Sample Description) T ARE-R4m 1045 050 2 A
&1 F (Sample Material) : 1045
& R (Manufacturer/Vendor) @ $ ®4k4sxi>5 T2 @ (FENG HSIN STEEL CO., LTD.)
% # B (Country of Origin) ;o (TAIVAN)
# 535 (1tem/Lot No. ) : 2019-2Q-0528-1
Jzi* p # (Sample Receiving Date) : 2019/05/29
B2 7 (Testing Period) : 2019/05/29 to 2019/06/05

#l3# 2 £ (Test Requested) : g % *4p T %% RolS4p 4 2011/65/EU Annex ITiRIz#4% ~ &~ & ~ = §i45. (As
specified by client, with reference to RoHS Directive 2011/65/EU Annex II to
determine Cadmium, Lead, Mercury, Cr(VI) contents in the submitted sample(s).)

#2822 (Test Method) : #FHRT - F (Please refer to following pages).

B3R % % (Test Results) #F5RT - F (Please refer to following pages).

2 (Conclusion) : L 2ot &> B4R~ 45~ &~ =~ BELhiRlER S % 7 £RolS 2011/65/EU Annex 11
2. "1 & &, (Based on the performed tests on submitted sample(s), the test
results of Cadmium, Lead, Mercury, Cr(VI) comply with the limits as set by RoHS

Directive 2011/65/EU Annex II.)

\\\ﬁr \\\ﬁr
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T DO
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P38 % % (Test Results)

#15E3% = (PART NAME)No. 1 4 ¢ £ (IRON-GRAY METAL)

P #c(Page): 2 of 4

B35 B ¥ Bl :;if @iiﬂ oy
(Test Items) (Unit) (Method) (MDL) o1 (Limit)
4% / Cadmium (Cd) mg/kg | %% IEC 62321-5 (2013), ™p g s ?.Jlf 2 n. d. 100
fa 3 btk kR, / With reference
4 / Lead (Pb) mg/kg [to IEC 62321-5 (2013) and performed by 9 n.d. 1000
ICP-AES.
& / Mercury (Hg) mg/kg | %% IEC 62321-4:2013+ AMD1:2017 » r2 g 2 n. d. 1000
Tet8 & IR spEE R RL / With
reference to IEC 62321-4:2013+
AMD1:2017 and performed by ICP-AES.
+ % 4% / Hexavalent Chromium ug/cm? | %4 IEC 62321-7-1 (2015), 2 UV-VIS& 0.10 n. d. -
Cr(VD)(#2) #l. / With reference to IEC 62321-7-1
(2015) and performed by UV-VIS.

# = (Note) :
1. mg/kg = ppm; 0. lwt% = 1000ppm
2. n.d. = Not Detected (4 )
3. MDL = Method Detection Limit (= % f p|4&*2 &)
4, "-" = Not Regulated (&% &)
5

. (#2) =
a. ¥ HERFAN0.13 pg/em’ - A A REEE TG 4

concentration is greater than 0.13 pg/cm?. The sample coating is considered to contain Cr(VI)

b %+ Had% ind GRA0.10 ng/en’) &7 & &7 & 4.

coating.
c. W x A 0.10 2 0.13 pg/em® o @2l LTE 75~ B

/ The sample is positive for Cr(VI) if the Cr(VI)

/ The sample is negative for Cr(VI) if
Cr(VI) is n.d. (concentration less than 0.10 ug/cm?). The coating is considered a non-Cr(VI) based

/ The result between 0.10 ug/cm?®

and 0.13 ug/cm® is considered to be inconclusive - unavoidable coating variations may influence the

determination.
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¥ £ B~ % | Analytical flow chart of Heavy Metal

ffl;};‘;u T AR B R g 2R (2 ;%:fg;;y];i;-a * u$ )
These samples were dissolved totally by pre-conditioning method according to below flow chart. ( Cr* test method excluded)

B P34 R 2/ Technician : Rita Chen
B pREfF A %kg2®  Supervisor: Troy Chang

3 4 - #l % # 5 / Cutting ~ Preparation

v

Pl:Efk &€ £ / Sample Measurement

= % 4& Cr(Vl)

£: Pb/& Cd/k Hg
A

A
S e aET A v v
lrvfzﬁs /}J ﬁ* Ii‘/ W %‘L’kﬁ LA ﬁ’ﬁ-/ﬂ ﬁ*
Acid digestion with microwave / hotplate | 2t & % / Non-metal | | &% / Metal ‘
+ ABS /PC/PVC 3 3 ¥ /Others +
# g / Filtration + + # -k 32~ | Boiling
water extraction
| AL kiRl & 150~160°C © 3
* } Dissolving by i} i+ / Digesting
It icati t 150~160 LR VEL B
%%  Solution # 7 / Residue v rascr'ca on a T ¢ FiE AT
v digestate through
- - &80T i i T g Bk A filter
1) '3 fi [ Alkali fusion LT A, Separating to get
2) #pei3f# /HCl to dissolve Digesting at 60°C aqueous phase v
bv ultrasonication ser g d BB
| Add diphenyl-
\4 + carbazide for color
X P Y THR g - development
B in g TR+ 5L 3E R [ ICP-AES | | 4 # pH / pH adjustment | T
+ 2 UV-VIS » &k
be x4 ABg ¢/ Add diphenyl- 503 % %540 nm
carbazide for color development s )z B | Measure
* the absorbance at
540 nm by UV-VIS

12 UV-VIS » £ Bl &% % & 540 nm
ek T & | Measure the absorbance
at 540 nm by UV-VIS
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%/ (No. ) : CE/2019/56103 P # (Date) : 2019/06/05 F #c(Page): 4 of 4

X BEY 4o BFEHET 0 MEAAF SR ERBZFE/I0E X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

¥k g2 2k (End of Report) **
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